












A  i 

Appendix B Condition Assessment Report.doc 

Contents 

Technical Memorandum 1 Condition Assessment 1-1 
1.1 Introduction ................................................................................................. 1-1 
1.2 Headworks .................................................................................................. 1-2 

1.2.1 Condition Grade Summary ............................................................. 1-4 
1.2.2 Budget ................................................................................................ 1-5 

1.3 Grit Removal ............................................................................................... 1-5 
1.3.1 Condition Grade Summary ............................................................. 1-6 
[...]
Figure 7.50 Solids Stabilization Option 4 : Add Two 50,000 Gallon Digesters and 
 Switching to Acid-Gas Phased Digestion ........................................................... 7-86 
Figure 7.51 Solids Dewatering Option 1 : Status Quo – Existing BFP in Existing  
 Location ................................................................................................................... 7-95 
Figure 7.52 Solids Dewatering Option 2 : Relocation and BFP Expansion ......................... 7-96 
Figure 7.53 Solids Dewatering Option 3 : Relocation and Screw Press Expansion ........... 7-97 
Figure 7.54 Solids Dewatering Option 4 : Relocation and Centrifuge Expansion ............. 7-98 
Figure 7.55 Effluent Cogen Pump Station Modifications for Remote Outfall  
 Pumping ................................................................................................................ 7-105 
Figure 7.56 Year Round River Discharge with Advanced Treatment and New Off-Site 
 Diffuser .................................................................................................................. 7-109 
Figure 7.57 Summer Agricultural Land Application with Winter Storage (No River 
 Discharge) ............................................................................................................. 7-109 
Figure 7.58 Schematic of River Discharge Alternative with Effluent Pumping and 
 Discharge Element ............................................................................................... 7-111 
Figure 7.59 Schematic of Agricultural Irrigation/Winter Storage Alternative Effluent 
 Pumping and Discharge Elements .................................................................... 7-112 
Figure 7.60 Recommended Treatment Plant Upgrades ...................................................... 7-115 

Section 8 Biogas Management 
Figure 8.1 Spring Street WWTP Energy Profile 2007 ............................................................ 8-5 



Table of Contents 
Spring Street STP Facilities Plan 
 

xii A 
 

Figure 8.2 Projected Energy Profile .......................................................................................... 8-7 
Figure 8.3 Biogas Value Summary ......................................................................................... 8-12 
Figure 8.4 Schematic of the Recommended Biogas Management Plan ............................ 8-15 

Section 9 Financial Plans for Alternatives 
Figure 9.1 Water Operating Fund Summary, Alt 1 ............................................................. 9-14 
Figure 9.2 Water Operating Fund Summary, Alt 2 ............................................................. 9-14 



 

A 1-1 
 Executive Summary               

Section 1 
Executive Summary 
 
The purpose of the Spring Street Sewage Treatment Plant Facilities Plan is to present a 
framework and improvement plan to ensure current and expected future discharge 
requirements are met.  This Executive Summary is divided into two parts. 

 Part I – Summary of the Planning Effort 

 Part II – Updates and implementation 

At the start of the planning effort almost 26 months ago, the discharge limits that would be 
imposed on Klamath Falls were still in development, but due out in the spring of 2008.  
However, there is still considerable uncertainty in what these limits might be.  Therefore, Part I 
of this Executive Summary provides a broad plan for improvements to the plant, which 
considered a certain degree of effluent limit variations.  Part II summarizes the current status of 
the total maximum daily limit (TMDL) development and presents a short term course of action 
for the City. 

Part I – Summary of Facilities Plan 
Background 
The City of Klamath Falls owns and operates the Spring Street Sewage Treatment Plant (Spring 
Street STP), which discharges its treated effluent into Lake Ewauna, a natural reservoir on the 
Klamath River.  The City’s current National Pollutant Discharge Permit (NPDES) was last 
issued in 1990, with its renewal pending on clarifying water quality issues emerging in the 
Klamath River and the associated effluent quality criteria required to be met.  The process of 
issuing TMDLs for the river and the associated waste load allocations (WLAs) for dischargers 
took DEQ longer than expected, causing the City to postpone major plant upgrades until it 
knew to what level it would be required to treat its wastewater.  Currently, the City faces 
upgrades required to meet the upcoming TMDLs and also significant upgrades due to aging 
facilities.   

Study Area Characteristics 
The urban area around Klamath Falls includes the City of Klamath Falls and the South 
Suburban area, with a combined urban population of approximately 42,000.1  Two treatment 
facilities currently serve the population of Klamath County: the Spring Street Sewage Treatment 
Plant (Spring Street STP) owned by the City, and a separate wastewater treatment facility 
owned and operated by the South Suburban Sanitary District (SSSD).   

 

 

                                                           
1 City of Klamath Falls planning department, May 2007 meeting. 



Section 1 
Spring Street STP Facilities Plan 

1-2  A 
Executive Summary 

 

Population within the city limits is projected by the city planning department to reach 26,000 by 
the design year of 2028.  In 2007, the City planning department estimated future overall growth 
at a rate of about 1.2 percent.2  The total year 2030 city sewered population projection is 
approximately 42,000. 

Water Quality 
The Spring Street STP currently discharges to Lake Ewauna downstream of the Upper Klamath 
Lake and feeds into the Klamath River to the south, which eventually runs through California 
and discharges to the Pacific Ocean.  The water quality of Lake Ewauna is usually poor during 
the summer months with large algal blooms, high temperatures, high pH, high coliform 
bacteria counts, and low dissolved oxygen levels. Lake Ewauna’s water quality is largely 
dependent on the water quality of the entire watershed upstream of the Klamath River.  The 
Klamath River is considered a water quality limited stream.   

Existing Wastewater Facilities 
Nearly two-thirds of the existing sewer system was installed prior to 1932. Assuming that the 
sewers are not surcharged, the Collection System Master Plan (December 2006) concluded that 
the maximum flow that can be conveyed to the plant via the existing trunk sewers and 
wastewater pumping stations is 18.5 MGD.  The City is currently reviewing its wet weather 
modeling to help in identifying critical areas for collection system rehabilitation. 

The existing plant layout, which excludes the solids composting area, is shown in Figure 1-1.  
The plant is considered a conventional activated plant with primary, secondary, and 
disinfection processes.  A pumping station and pipeline were constructed in 2001 to deliver the 
majority of treated effluent to a local cogeneration plant where the majority of the effluent is 
evaporated.  The remaining warmed effluent is returned to the end of the Spring Street STP and 
discharged to Lake Ewauna via one of the two adjacent outfalls. 

                                                           
2 Communication with Erik Nobel, Klamath Falls Planning Dept, May 20, 2007. 



S
ec

tio
n 

1 
S

pr
in

g 
S

tre
et

 S
TP

 F
ac

ili
tie

s 
P

la
n 

A
   

1-
3 

 
E

xe
cu

tiv
e 

S
um

m
ar

y 
   

   
   

   
   

 

Fi
gu

re
 1

.1
  

Sp
ri

ng
 S

tr
ee

t S
TP

 E
xi

st
in

g 
La

yo
ut



Section 1 
Spring Street STP Facilities Plan 

1-4  A 
Study Area Characteristics 
                             

Wastewater Characteristics 
At 124 gallons per capita per day (gpcd), dry weather flows in the Klamath Falls area are on the 
high end of the typical range of 100 to 120 gallons per capita per day (gpcd).   An average of 5 
years of recent plant influent loadings along with projections for build out are summarized in 
Table 1.1.  Average pounds per capita per day (pcpd) contribution over the 2002-2006 years are 
lower than typical, at 0.14 pcpd and 0.13 pcpd BOD and TSS, respectively, which translates into 
a relatively dilute influent and is consistent with the higher flows per capita observation.   This 
may be of concern should stringent total nitrogen limits be imposed and the City is required to 
add a carbon source to operate the nitrogen removal process. 

Table 1.1 Spring Street STP Projected Design Influent Characteristics (1) 

Parameter Units 2002-2006 
average 2030 

Flows    

Annual Average Daily Flow (AADF) mgd 3.8 6.2 

Average Dry Weather Flow (ADWF) mgd 3.5 5.2 

Maximum Month Average Daily Flow (MMADF) mgd 5.4 10.4 

Peak Instantaneous Flow (PIF) mgd N/A(2) 22.0 

BOD    

Annual Average (AABOD) ppd 4,900 8,100 

Peak Month BOD ppd 5,700 10,700 

Peak Day BOD ppd 10,800 21,500 

TSS    

Annual Average (AATSS) ppd 4,500 7,600 

Peak Month TSS ppd 5,300 10,000 

Peak Day TSS ppd 12,000 21,700 

TKN(3)    

 Concentration during Average Dry Weather Flow (ADWFTKN) ppd N/A 1,220 

 Concentration during Max Month Flow (MMADFTKN) ppd N/A 1,830 

Total Phosphorus(3)    

Concentration during Average Dry Weather Flow (ADWFTP) ppd N/A 268 

Concentration during Max Month Flow (MMADFTP) ppd N/A 403 

Notes:  
(1) Values rounded for clarity. 

(2) Peak instantaneous flow is currently limited by the influent pump capacity; influent flow meter pegs out at about 14 mgd, 
which is consistent with the pumps’ capacity. 

(3) The City is sampling for nutrients twice a year since 2004.  Records show the following influent averages: NH3-N=15 
mg/L, TKN=22mg/L, TP=7.3 mg/L.  



Section 1 
Spring Street STP Facilities Plan 

A 1-5 
Study Area Characteristics 

Treatment Plant Deficiencies 
From a capacity standpoint, a number of the plant’s processes do not meet commonly accepted 
reliability criteria or EPA’s Class I reliability requirement and are undersized to meet the 
projected flows: influent pumping station, headworks, primary sedimentation basins, aeration 
basins, and final disinfection. Those deficiencies are highlighted in Figure 1.2.  Total capacity 
(that is, when all units are operating) and firm capacity (when the largest unit is out of service) 
are shown with the projected design flows (maximum month). Those processes with firm 
capacities not meeting the 2030 MMADF are deficient and do not meet the EPA reliability 
requirement. 

 

Figure 1.2  Comparison of Existing Unit Process Total and Firm Capacities with 
Flow Projections (MMADF = projected Maximum Month Average Daily Flow) 

In addition to the capacity limitations, a condition assessment of existing facilities done at the 
outset of the Facility Plan process showed many structural, operational, and mechanical 
deficiencies.  Figure 1.3 highlights the source of significant deficiencies faced by each existing 
unit process at the plant, independent of future discharge requirements.  

0 5 10 15 20

Aeration Basins  ‐max month,  full nitrification, no Bio‐P

Belt Filter Press

Digesters

Screenings

Grit Removal

Disinfection

Primary Sedimentation  Tanks 

Dissolved Air Floatation  Thickener (DAFT)

Influent Pump Station

Secondary Clarifiers 

Million Gallons per Day Capacity of Unit (mgd)

Existing Firm Capacity (mgd) Existing Total  Capacity (mgd)



Section 1 
Spring Street STP Facilities Plan 

1-6  A 
Executive Summary 

 

Figure 1.3 Spring Street STP Existing Unit Process Deficiencies that are Independent of 
the TMDL Outcome (P.S.= Pump Station; Clar= Clarifier; GT=Gravity Thickener; 

DAFT=Dissolved Air Flotation) 

Basis for Planning to Meet TMDLs and Water Quality Standards 
A number of effluent quality scenarios were initially developed, from the base case where 
effluent quality abides by DEQ’s Anti-degradation Policy, to the most stringent case that would 
drive the City to take the effluent out of the river.  In May, 2008, DEQ proposed draft limits for 
ammonia and phosphorus that allowed a more focused development of facility needs.  The 
proposed plant layout is shown in Figure 1.4.  Since then those limits have been withdrawn and 
DEQ continues to work on TMDL development. 

Influent  
P.S. 

 
Headworks 

Clar 
2 

Clar
1 

 
Aeration 
Basins 

Effluent 
Disinfection 

 
DAFT 

 
Digestion 

GT 

 Belt Filter 
Press Composting 

Drying Beds 
Reliability (defined by EPA Class I) 
Mechanical/Structural Integrity 
Growth/Capacity 

Need for Upgrades: 

Operations and/or Redundancy 

 
Primaries



S
ec

tio
n 

1 
S

pr
in

g 
S

tre
et

 S
TP

 F
ac

ili
tie

s 
P

la
n 

A
  

1-
7 

 
 

 
   

   
   

 E
xe

cu
tiv

e 
S

um
m

ar
y 

   
   

   
   

   
   

   
   

   
 

Fi
gu

re
 1

.4
 

R
ec

om
m

en
de

d 
Tr

ea
tm

en
t P

la
nt

 U
pg

ra
de

s 



Section 1 
Spring Street STP Facilities Plan 

1-8  A 
Executive Summary 
 

Effluent Management Options 
The planning effort included consideration of nine effluent management options to explore 
disposal avenues other than direct river discharge.  Based on investigation of the nine options, 
workshops with City staff, and meetings with DEQ, it became clear that the City faces two 
major choices: either provide year-round nutrient removal with advanced treatment and an 
outfall directly into the Klamath River (not Lake Ewauna), or, get out of the river altogether, by 
implementing summer irrigation and winter effluent storage. 

The two complete alternatives were compared side by side to clarify the cost and non-cost 
impacts of each.   

1. Alternative 1: Year-Round Effluent Discharge into the River, but with New Diffuser and 
Advanced Treatment to meet TMDL Waste Load Allocations and In-stream Water Quality 
Standards 

2. Alternative 2: Summer Agricultural Reuse with Winter Storage (No River Discharge) 

Since the final outcome of TMDLs, water quality, permitting, and other non-engineering aspects 
are still unknown, the inputs for the alternatives comparisons are detailed to the greatest extent 
possible while still allowing room for modifications as regulatory conditions are clarified.   
Schematics of the discharge portions of the alternatives are presented in Figure 1.5 and Figure 
1.6. 



S
ec

tio
n 

1 
S

pr
in

g 
S

tre
et

 S
TP

 F
ac

ili
tie

s 
P

la
n 

A
  

1-
9 

 
 

 
   

   
   

 E
xe

cu
tiv

e 
S

um
m

ar
y 

   
   

   
   

   
   

   
   

   
 

 

Fi
gu

re
 1

.5
 

Ye
ar

-R
ou

nd
 R

iv
er

 D
is

ch
ar

ge
 (A

lte
rn

at
iv

e 
1)

 



S
ection 1 

S
pring S

treet S
TP

 Facilities P
lan 

1-10  
 

A
 

Executive Sum
m

ary 
 

 

Figure 1.6 
Sum

m
er Irrigation/W

inter Storage A
lternative  - Effluent Pum

ping and D
ischarge Elem

ents (“N
o R

iver D
ischarge” 

A
lternative ) 

  



Section 1 
Spring Street STP Facilities Plan 

A  
1-11 

             Executive Summary                             

Projected Costs 
Total project costs for the two ultimate effluent management alternatives are listed in Table 1.2. 
Regardless of the TMDL outcome, the City is in need of upgrades that exceed $65,000,000, of 
which $18,000,000 are associated with relocating the outfall to meet water quality standards in 
Lake Ewauna and the Klamath River.  The total project costs listed in Table 1.2 include 
engineering, construction, and administration costs. 

Table 1.2 Cost of Implementation – Complete Alternatives(1) 

Notes: 
(1) Estimates reflect September 2008 economic indexes and conditions. 
(2) Total Capital Cost includes site construction, concrete, metals, equipment, instrumentation and controls, 

electrical, mechanical, installation, field office overhead (10%), home office overhead (6%) estimator’s 

 

Improvement 

Total Capital Cost(2),      
Million US$ 

Alt 1: 
River 

Discharge 

Alt 2:   No 
River 

Discharge 

G
ro

w
th

, R
el

ia
bi

lit
y,

 O
pe

ra
tio

ns
 

1. New influent IPS and headworks 7.3 7.3 

2. New conventional primaries (2) in new location 11.3 11.3 
